
701 Enduro LR 2020 <2020><US><F2675T2>
TANK, SEAT

54129

Pos Part Number Description Additional Text Quantity

1 27007991000 additional fuel tank 1.00

2 27007992010 Swivel joint, additional fuel 1.00

3 27007992004 Axle swivel joint, additional 1.00

4 27007992001 Frame adapter, top part 1.00

5 27007992002 Frame adapter, bottom part 1.00

6 27007991010 Locking mechanism, additional 2.00

7 27007992020 Fastening plate, addtl. fuel t 1.00

8 27007992030 Fastening plate, addtl. fuel t 1.00

9 27007992007 Fastening brace add´l fuel tan 1.00

10 27007992008 Fastening brace, add´l fuel ta 1.00

11 27038091020 Oil pressure switch bracket 1.00



12 0025060166 HH collar screw M6x16 TX30 4.00

13 014581060201 Count.snk screw M6x20 TX30 2.00

14 27007992005 Collar bushing Igus iglidur GF 2.00

15 0024060206 HH collar screw M6x20 TX30 8.00

16 62142041100 Damper 40 SHORE 8.00

17 61342041000 Collar bushing 6.5X9X18X8.5 4.00

18 0025060256S SK-BUNDSCHRAUBE M6X25 ISA30 2.00

19 47106003160 quick release rubber grommet 2.00

20 27007008000 TANK CAP 1.00

21 76507108050 Closure flange 1.00

22 58605083010 SCREW TORX M5X10 05 3.00

23 0025050166 HH collar screw M5x16 TX30 2.00

24 61342041000 Collar bushing 6.5X9X18X8.5 4.00

25 27015901010 Cabeltie Cradle 1.00

26 0025060126S Hex collar screw M6x12 ISA30 s 2.00

27 44011076200 Cable tie 200/4.6mm black 2.00

28 58507003200 Fuel cock cmpl. 2.00

29 27007088112 Fuel pressure regulator flange 1.00

30 0025050206 HH collar screw M5x20 TX30 4.00

31 58207080100 GAS-LEVEL SENSOR ADV. 2006 1.00

32 60339035000 SPECIAL SCREW M5X16 2.00

33 0025060126 HH collar screw M6x12 TX30 6.00

34 60007016001 HOSE 7,5X13,5 PER METER 1.00

35 60307016010 HEAT PROTECTION 2.00

36 5850701050030 Clutch CPC PLCD17005, black 3.00

37 27007992070 Retaining bracket, fuel line 2.00

38 60006001041 RUBBER SLEEVE FUEL HOSE 03 2.00

39 77707010000 Fuel connection with decal 3.00

40 00050153706 VARIABLE ONE-EAR CLAMP 15,3MM 15.00

41 27007929000 Fuel check valve 2.00

42 7720701000030 PLUG CPC 1.00

43 27015026000 Y-junction YS 8-8-8 1.00

44 27007916020 Fuel hose 1.00

45 50307014000 TANK ROLLER 12X26X12 '98 2.00

46 58507012000 O-ring VITON f. plug CPC 0 3.00

47 00050157706 Variable one-ear clamp 15.7mm 2.00

48 60307017050 FUEL HOSE TANK/CONNECTOR 2.00

49 49007439000 CLAMP RSGU 15/12 1.00


